ISUZU STARTER PLATE

984

(25MM)4"

NO. 8-97251-734- 0\

ISUZU FLYWHEEL

1.575
(40MM)

TORQUE M10x1.5

29-33 FT.LBS. 7 PL 2.990

(76MM)

2.990

__I__

|‘—

TORQUE M8x1.25

(76MM) ™"

REV DATE

CHANGE DESCRIPTION MOD.BY

CK2

20-25 FT.LBS

M12x1.75 TORQUE
40-45 FT.LBS. 2 PL

8-97091-412-2

—

SAE "B” 2-BOLT VERT.
4.00 DIA PUMP PILOT

(2) 1/2-13 TAPPED HOLES
EQ. SPACED ON 5.75 B.C.
TORQUE 50-55 FT.LBS.

FOR 3LD1 ENGINE \
\4\ N 7.086 OPTIONAL BOSS FOR
i — MAG PICK UP
N PUMP
ml OR 2.008
q MOTOR (51mm) 1 (.187)
3mm
1.8L1EN(33%FT ; > — O A gotH sibes
1.122 [28.5mm] - 2.638 — | 1,
T— 123207-01 (67mm) ‘ | |wz
SPLINE DAT 271
16/32 D.P. — O xT
ISUZU FLYWHEEL = 30-/ P A > TIZ.
8—97091-410—1 NN 1.016 MAJOR .453 x O
FOR 3LB1, 4LCt, , N L e (11.5mm)—| -
& 4LET ENGINE—] N
[~ N-123243-09
% 9.499 O.D.
(8) .343 HOLES
ON 8.750 B.C.
3.602 (187..5mm)
gn; UP TO 50 HP
o NOTE: INSTALL 2 DOWEL PINS 10 1902003 BOLT KIT !
9 |PURCHASE M8x16mm DOWEL 2
NOTE: 8 |902009-10 HOUSING 1
7 |HP—1125-5-32 [HUBBARD PLUG 1
HOUSING FOR ISUZU L-SERIES ENGINES 6 (801912 GREASE 1
USE FLYWHEEL NO. 8-97091-412-2 FOR 3LD1 5 [HX100 5/16-24-5/8 BOLT 6
ENGINES AND FLYWHEEL NO. 8-97091-410-1 FOR 4 [123729-01 THREADED BUSHING 6
3LB1, 4LC1, & 4LE1 ENGINES. L,23o_,225 ;léstYHE;:'zfgfsleNG 3 |H52500 NEOPRENE INSERT 6
2 |123207-01 COUP. HUB [3.000\15 16/32] | 1
USE FURNISHED TEXACO 1912 COUPLING 1 [123243-09 FLYWHEEL PLATE [7.5\3.000] 1
GREASE ON BOTH EXTERNAL & INTERNAL SPLINE. SYMBOLS OET. | PART NUMBER DESCRIPTION am.
L7 FLATNESS 50 NOT SCALE
TR mmes e HAYES
COUPLING INSTALLATION NOTE: £ mwigey PO —_ .
ROTATE COUPLING UNTIL HUB BOLTS LINE “g,i";,‘:,m;?" ki i IglrJLZEULSEHIESFLYWHEELCOUPLINGWITHSIDEMOUNTHOUSING
CIRCULAR RUN OUT -
UP BETWEEN FLYWHEEL BOLTS AND 7 e e (0
magmes r e o e e acansie  FLYWHEEL MOUNTING HOLES LINE UP. e G sacre T & o S
e R e WREFLWE SEme 0127204 | 90035
FOR EXAMINATION WITHOUT OUR CONSENT. BRE‘KS;;L‘PS%A:P@RN&SW,&:ON? 020 SHEET oF REV.

COPYRIGHT ©2000—2006 by Hayes Manufacturing, Inc.

11/9/2006 2:25:13 PM




